
 
 
 
 
 

Feasibility Design Report —  
Santa Margarita River 
Conjunctive Use Project 
 
San Diego County, California 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by: 
U.S. Department of the Interior, Bureau of Reclamation 
Technical Service Center, Denver, Colorado 
 
Prepared for: 
 

 
U.S. Department of the Interior Fallbrook Public Utility District 
Bureau of Reclamation Fallbrook, California 
Southern California Area Office 
Temecula, California   September 2013 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Mission Statements 
 
The U.S. Department of the Interior protects America’s natural 
resources and heritage, honors our cultures and tribal communities, 
and supplies the energy to power our future. 
[...]
5 Water Treatment Plant Components ...........................................................39 
5.1 Concrete Structures ........................................................................ 39 
5.2 Building Foundation ....................................................................... 40 
5.3 Iron and Manganese Removal ........................................................ 47 
5.4 Desalination .................................................................................... 49 
5.5 Clearwell Disinfection .................................................................... 54 
5.6 Chemicals, Storage, and Feed ........................................................ 54 
5.7 Instrumentation and Controls ......................................................... 56 
5.8 Residuals ........................................................................................ 62 
5.9 Yard Piping ..................................................................................... 63 
5.10 Pumping .......................................................................................... 66 
5.11 Steel Pipe, Manifolds, and Valves .................................................. 77 
5.12 Electrical and SCADA ................................................................... 78 
5.13 Potential Organic Matter Removal Using GAC ............................. 80 

6 Site and Water Treatment Plant Building Features ...................................81 
6.1 Sitework .......................................................................................... 81 
6.2 Architectural ................................................................................... 81 
6.3 Building Mechanical ...................................................................... 82 

7 Water Conveyance Pipelines .........................................................................85 
7.1 Transmission Pipeline Reaches ...................................................... 85 

8 Costs ................................................................................................................91 
8.1 Field Construction Costs Summary ................................................ 91 
8.2 Explanation of Costs ...................................................................... 92 
8.3 Potential Costs of Using GAC for Organic Matter Removal ......... 95 

9 Operations, Maintenance, and Replacement Program and Annual 
Costs ................................................................................................................97 

9.1 General ........................................................................................... 97 
9.2 OM&R Program ............................................................................. 97 
9.3 OM&R Costs .................................................................................. 98 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

iv 

9.4 O&M Costs of Using GAC for Potential Organic Matter 
Removal.......................................................................................... 99 

9.5 Summary ........................................................................................ 99 
10 Economic Analyses.......................................................................................101 

10.1 Project Benefits ............................................................................ 101 
10.2 Project Costs ................................................................................. 103 
10.3 Benefit-Costs Analysis ................................................................. 104 

11 Construction Considerations ......................................................................105 
12 Environmental Considerations ...................................................................109 
13 References .....................................................................................................111 
Appendix A – Membrane Selection Evaluation ..............................................113 

Evaluation ............................................................................................... 113 
Recommendation .................................................................................... 115 

Appendix B – Water Conveyance Pipeline Drawings ....................................117 
Appendix C – Operations, Maintenance, and Replacement Program 

and Annual Costs .........................................................................................155 
Appendix D – Estimated Water Cost Savings Attributable to the 

Project ...........................................................................................................165 
 
 
 
Acronyms and Abbreviations 
 
af acre-feet  
af/y acre-feet per year  
ASTM American Society for Testing and Materials 
AWWA American Water Works Association 
BF backfill 
BP booster plant 
cfm cubic feet per minute  
cfs cubic feet per second  
CIP clean-in-place  
DBP disinfection byproducts  
DON Department of the Navy  
EC erosion control 
EMWD Eastern Municipal Water District 
ETB excavate, trench, and backfill 
Exc excavation 
Fab fabricate 
Fe iron 
F&I furnish and install 
Fnd foundation 
FPUD Fallbrook Public Utility District  
FRP form, reinforce, and place 
gpm gallons per minute  
hp horsepower  



Contents 

v 

Hz hertz 
ID internal diameter  
IDC interest during construction  
IM iron-manganese 
LC Lower Colorado 
LS lump sum 
MCBCP Marine Corps Base Camp Pendleton  
MCC motor control center 
MCL maximum contaminant level 
MCLG maximum contaminant level goal 
mg/L milligrams per liter (equivalent to parts per million) 
MGD millions of gallons per day  
Mn manganese 
MOU memorandum of understanding  
mrem/yr millirems per year 
m/s meters per second 
MWD Municipal Water District of Southern California 
NTU nephelometric turbidity units 
OM&R operations, maintenance, and replacement  
pCi/L picocuries per liter 
PLC programmable logic controller  
psi pounds per square inch  
PVC polyvinyl chloride  
RCWD Rancho California Water District 
RO reverse osmosis  
RTU remote terminal unit 
SCADA supervisory control and data acquisition  
SDCWA San Diego County Water Authority 
SDG&E San Diego Gas and Electric Company 
SMCL Secondary Maximum Contaminant Level 
SMR Santa Margarita River  
SMRCUP Santa Margarita River Conjunctive Use Project  
SRA submit, review, and approve 
SWRCB California State Water Resources Control Board  
TDS total dissolved solids 
TEFC totally enclosed, fan-cooled 
TOC total organic carbon 
TON threshold odor number 
UG underground 
USACE U.S. Army Corps of Engineers  
WTP water treatment plant 
µg/L micrograms per liter (equivalent to parts per billion) 
µmho/cm micromhos per centimeter 
 
 





Feasibility Design Report — Santa Margarita Conjunctive Use Project 

1 

Executive Summary 

Background 

The Santa Margarita River rises in southwestern Riverside County, California, 
and flows through Marine Corps Base Camp Pendleton (MCBCP), in 
northwestern San Diego County, on its way to the Pacific Ocean (Figure 1-1).  
Ownership of the river’s waters has long been disputed between MCBCP and the 
adjacent Fallbrook Public Utility District (FPUD).  The Santa Margarita River 
Conjunctive Use Project (SMRCUP) was proposed to improve water supply 
reliability for both MCBCP and FPUD by better managing the yields of the lower 
Santa Margarita River, and to help resolve several decades of litigation between 
these parties. 
 
This feasibility design report has been prepared by the Bureau of Reclamation 
(Reclamation) on behalf of MCBCP and FPUD. 

Proposed New Facilities 

The following is a description of the new facilities associated with the Proposed 
Action.  The new facilities have been designed to minimize or avoid impacts to 
sensitive environmental resources to the extent possible.  The majority of the 
project components will be located on FPUD property or within existing 
roadways, rights-of-way, and other disturbed or developed areas to minimize 
impacts to existing environmental resources. 

Groundwater Production Wells and Collection System 
The water supply for the Proposed Action will be delivered from existing and new 
groundwater production wells that are operated and maintained by MCBCP.  The 
existing and planned production wells are predominantly located within the 
Ysidora and Chappo sub-basins, and each includes a high-pressure pump.  These 
wells are to have individual pumping rates from 750 to 1,500 gallons per minute.  
The Proposed Action would provide the capacity to extract water from the wells 
at flow rates as high as 13.5 cubic feet per second (cfs) (during the wet months of 
a wet year).  Raw groundwater will be lifted from MCBCP to FPUD in a 
bidirectional pipeline that crosses MCBCP and the Fallbrook Naval Weapons 
Station property.  Two lift stations on MCBCP will lift the water.  The FPUD 
property is adjacent to the Naval Weapons Station and currently holds FPUD’s 
wastewater treatment plant and a small solar facility. 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

2 

Water Treatment Plant (WTP) and Treatment Train 
The new Fallbrook Water Treatment Plant will be located next to FPUD’s 
existing wastewater treatment plant and will reuse some of the existing drying 
beds for solids drying prior to off-site removal.  A new tank at the Gheen Zone 
will also be constructed for extra storage.  A civil site plan is shown as Figure 1-3.  
The treatment train is designed to provide potable water.  The feasibility-level 
design for the proposed treatment train is summarized below.  The new treatment 
plant design includes the following components: 
 
• Feed groundwater equalization tank 
• Pretreatment with potassium permanganate oxidation to precipitate out iron 

and manganese 
• Reverse osmosis (RO) desalination and RO bypass line for blending 
• Adjustment of RO product pH using sodium hydroxide 
• Primary disinfection through addition of sodium hypochlorite 
• Secondary disinfection using chloramines derived from ammonia hydroxide 

Process Flows and Mass Balance Diagrams 
The process flow diagram for the SMRCUP unit is provided as Figure 4-1.  Feed 
water for the plant is provided by existing MCBCP groundwater wells.  Treatment 
plant product is pumped to the Gheen Tank for storage and transport to Red 
Mountain Reservoir.  Three waste streams exit the facility including: 
 
• Iron and manganese treatment system solids discharge to existing sludge 

drying beds 
• RO concentrate discharges to ocean outfall 
• RO clean-in-place system neutralized waste stream discharges to FPUD’s 

sewer 
 
Design flow and water quality inputs are summarized in Table ES-1. 
 

Table ES-1.  Water Quality Inputs 

Feed Water Quality Parameters1 Value 
Groundwater Maximum Flow (cfs) 13.5 
Design TDS (mg/L) 900 
Design pH 7.4 
Design Fe (mg/L) 0.4 
Design Mn (mg/L) 0.5 
Design TOC (mg/L) 3.0 
1 TDS, total dissolved solids; TOC, total organic 

carbon; mg/L, milligrams per liter. 
 
Equipment removal efficiencies are summarized in Table ES-2. 



Executive Summary 

3 

Table ES-2.  Mass Balance Diagram Equipment Removal and 
Recovery Efficiency 

Process Flow Diagram Equipment Removal/Recovery Percentage 
Iron and Manganese Plant Mn Removal – 97% 

Fe Removal – 97% 
Process Recovery – 100% 

RO Plant Salt Rejection – 96.4% 
Process Recovery – 85% 

 
Removal percentages are based on manufacturer discussions and product 
information.  Design constituent concentrations were applied to maximum peak 
flows to create the mass balance diagram.  The target product-water TDS 
concentration is 500 mg/L as provided by the client and recommended by the 
Environmental Protection Agency’s secondary maximum contaminant levels.  
Unit process sizing was based on the maximum groundwater feed flow expected 
to occur in July of a wet year.  The pretreatment oxidation, RO antiscalant 
addition, clean-in-place chemical requirements, post-treatment chemical 
neutralization, disinfection, and waste neutralization chemical estimates are based 
on a maximum feed water peak flow of 8.73 million gallons per day (MGD) (13.5 
cfs).  Additionally, feed, product and solids pumps were sized based on the 
maximum peak flow rate. 

1. Pretreatment / Iron and Manganese Removal 
Feed water is stored in an equalization tank at low flows to provide sufficient 
volume for downstream processes.  After oxidation with potassium permanganate, 
filters are able to remove 97 percent of the iron and manganese in the system, 
reducing the effluent iron and manganese concentrations to 10 micrograms per 
liter (µg/L).  Iron and manganese system reject streams flow to reclaim tanks for 
solids separation.  The liquid is decanted and returned to the start of the iron and 
manganese process for treatment.  The solids are pumped to existing sludge 
drying beds at the facility for disposal. 

2. Desalination 
The feed water for the plant has relatively low salinity.  Therefore, to maximize 
the RO treatment process efficiency, the effluent from the iron and manganese 
plant is split into two lines prior to desalination.  The first split line is the RO 
bypass line.  This line receives no further treatment until the post-treatment 
disinfection; it bypasses the RO desalination units and feeds directly into the 
clearwell.  The volumetric flow of this line is 4.27 MGD (6.6 cfs), or 49 percent 
based on the RO unit salt rejection and recovery to ensure that the blended flow in 
the clearwell achieves a TDS concentration of 500 mg/L. 
 
The second line feeds the RO desalination process at a maximum flow of 4.46 
MGD (6.9 cfs).  Antiscalant is added to the RO feed.  The RO plant rejects 96.4 
percent of the influent salts, resulting in a process recovery of 85 percent.  Treated 
flows from the RO plant are neutralized with sodium hydroxide.  They achieve a 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

4 

maximum flow rate of 3.81 MGD (5.9 cfs).  Concentrate flows from the RO unit 
are discharged to an ocean outfall with a maximum flow of about 0.65 MGD (1.0 
cfs) and a TDS concentration of 5,816 mg/L, based on the 900-mg/L design TDS 
feed concentration. 

3. Post-treatment: 
The RO feed, product, and the bypass lines are blended in the clearwell to achieve 
the target TDS of 500 mg/L.  Sodium hypochlorite is added for primary 
disinfection and ammonia hydroxide is added last to form a chloramine residual in 
the pipeline.  Chloramines are a weaker disinfectant than hypochlorite but are 
longer lasting, which is beneficial within a long pipeline.  Chloramines also 
prevent the formation of disinfection byproducts.  Treated water from the 
clearwell is transported to the Gheen Tank.  The maximum treated flow for the 
SMRCUP treatment plant is estimated to be about 8.01 MGD (12.4 cfs), or 92 
percent of the feed groundwater flow based on cumulative process recoveries in 
the system. 

SMRCUP Product Flows 
Table ES-3 presents a summary of the average and maximum feed and product 
flows for the SMRCUP plants.  The average and maximum product flows from 
the SMRCUP treatment plant are 1.16 MGD (1.8 cfs) and 8.01 MGD (12.4 cfs), 
respectively.  Overall recovery of the SMRCUP WTP is 92 percent. 
 

Table ES-3.  SMRCUP Feed and Product Water Flow Summary 

Month 
Average Flows (cfs) Maximum Flows (cfs) 

Feed Flow WTP Product Feed Flow WTP Product 
Jan 0.0 0.0 8.8 8.1 
Feb 0.0 0.0 8.3 7.6 
March 1.8 1.7 9.8 9.0 
April 2.6 2.4 10.9 10.0 
May 1.7 1.6 10.0 9.2 
June 4.3 4.0 12.1 11.1 
July 4.8 4.4 13.5 12.4 
Aug 4.6 4.2 12.5 11.5 
Sept 3.9 3.6 11.6 10.7 
Oct 0.7 0.6 9.2 8.5 
Nov 0.0 0.0 6.4 5.9 
Dec 0.0 0.0 5.7 5.2 
Average 2.0 1.8 9.9 9.1 
Min 0.0 0.0 5.7 5.2 
Max 4.8 4.4 13.5 12.4 

 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

5 

1 Introduction 
The Santa Margarita River (SMR) rises in southwestern Riverside County, 
California, and flows through Marine Corps Base Camp Pendleton (MCBCP), in 
northwestern San Diego County, on its way to the Pacific Ocean (Figures 1-1 and 
1-2).  Ownership of the river’s waters has long been disputed between MCBCP 
and the Fallbrook Public Utility District (FPUD), which serves the community of 
Fallbrook just east of the Camp.  (See section 2.1.1 for a court history regarding 
waters in the Santa Margarita River basin.)  The Santa Margarita River 
Conjunctive Use Project (SMRCUP) was proposed to improve water supply 
reliability for both MCBCP and FPUD by better managing the yields of the lower 
Santa Margarita River, and to help resolve several decades of litigation between 
these parties. 
 
This feasibility design report has been prepared by the Bureau of Reclamation 
(Reclamation) on behalf of MCBCP and FPUD.  The study was funded by 
Reclamation’s Southern California Area Office and performed by personnel of 
Reclamation’s Technical Service Center in Denver, Colorado.  This report has the 
engineered construction components organized into two primary work groupings:  
water treatment and the product water transmission from the treatment plant to an 
FPUD service connection below Red Mountain Reservoir.  Two (2) pumping 
plants will be built to lift the treated water about 550 feet.  One will be at the 
water treatment plant; the other will be at an FPUD site approximately two-thirds 
of the way along the pipeline to Red Mountain Reservoir.  About 6.7 miles of 24-
inch pipe will be installed for the water transmission pipeline. 
 
Raw waters will be furnished by MCBCP to a site owned by FPUD near the 
Fallbrook Gate.  The new water treatment plant will be constructed at this FPUD 
site.  See Figures 1-1, 1-2, 1-3, and B1 for the layout of the proposed facilities.  
MCBCP will be supplying water from existing and new groundwater wells 
located on the base. 
 
MCBCP will separately build the pipeline to deliver the raw water to the FPUD 
site.  The pipeline will run from MCBCP wells, across the Naval Weapons 
Station, to the FPUD site (Figure 1-2).  That raw water supply pipeline work will 
be outside this study.  The hydrologic availability of water that MCBCP will 
furnish has been studied and reported by Stetson Engineers (2007a, b).  The 
amount of supplied water will differ by years and by seasons within each year.  
By agreement between MCBCP and FPUD, up to 800 acre-feet of water could be 
supplied in a peak maximum month.  Although varying amounts of water will be 
delivered each year and through the months within each year, hydrologic studies 
predict that in an average year about 3,100 acre-feet would be furnished by 
MCBCP.  The 800-acre-feet-per-month maximum established the furnished raw 
water design flow rate to be as high as 13.5 cubic feet per second (cfs). 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

6 

Figure 1-1.  Location of the Santa Margarita Conjunctive Use Project 



Introduction 

7 

Figure 1-2.  Location of project facilities relative to MCBCP and the community of 
Fallbrook. 

 
The new raw water treatment plant will be owned and operated by FPUD.  
Treatment processes are developed based on the MCBCP groundwater quality.  
More details on the treatment processes are found in the water treatment section.  
Included with the water treatment plant is a brine disposal connection to dispose 
of saline reject water and backwash water.  This connection will make use of an 
existing nearby outfall, and FPUD has agreements in place to use the outfall for 
this added capacity.  The treated water will be pumped from the product clearwell 
for transmission.  About 12.4 cfs is the maximum treated water flow rate. 
 
The treated water will be delivered to FPUD system users via two (2) pipeline 
reaches between the new water treatment plant and Red Mountain Reservoir.  



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

8 

Reach 1 will lift the water about 400 feet to a new storage tank at FPUD’s Gheen 
[...]
in occurrence and effects.  Both metals are only soluble in water in their 
reduced oxidation state.  When water is oxygenated, both iron and manganese 
will oxidize and change to less soluble forms.  The metals then precipitate and 
may be removed from the water as settled or filtered solids. 
 
In the case of the SMRCUP treatment facility, the presence of iron and 
manganese in significant concentration would foul the reverse osmosis 
process if they are not removed in a pretreatment process.  The groundwater 
average concentrations for iron and manganese are 210 and 300 µg/L, 
respectively.  The flow-weighted 90th-percentile values for iron and 



Water Quantity and Quality 

27 

manganese are 280 and 380 µg/L, respectively.  The design concentrations are 
400 µg/L iron and 500 µg/L manganese. 
 
Silica - Silica is of concern, as it is a common constituent of groundwater that 
is sparingly soluble.  It is a common foulant to reverse osmosis membranes.  
There is not much data on the SMRCUP groundwater silica concentration.  
The only data point available is a single determination of 26.8 mg/L, which is 
a concentration significant enough to warrant consideration in the reverse 
osmosis treatment process. 
 
Initial process modeling of reverse osmosis treatment showed that with 78 
percent recovery of permeate, the silica concentration in the concentrate 
would be near saturation.  This consideration will factor into the choice of 
antiscalant to be added to the process. 
 
Solids - Solids suspended in the water present a sanitary and aesthetic issue.  
The aesthetic issue is that cloudy water is undesirable for consumption.  The 
sanitary issue is that solids serve as a substrate on which microbes may be 
transported through the water.  In the case of membrane treatment via reverse 
osmosis, solids also present a fouling issue and must be removed before the 
treatment stream reaches the membranes. 
 
The groundwater from the Santa Margarita basin has a low level of solids.  
The average turbidity is 0.5 nephelometric turbidity units (NTU) with many 
readings of zero from several of the wells.  The maximum recorded value is 
25 NTU, but this is an outlier far above the typical values.  This level of 
suspended solids means the SMRCUP water, unlike most groundwaters, 
would not require a coagulation/filtration process.  The analyses show that the 
majority of the solids are iron and manganese, so those would be the most 
significant constituents to address during pretreatment. 
 
Volatile and Synthetic Organics - The Santa Margarita groundwater basin has 
been contaminated with 1,2,3-trichloropropane.  Some wells in the area have 
had detectable levels of 1,2,3-trichloropropane, and the amount does not 
appear to be decreasing with time.  Those wells are not currently being 
pumped.  The wells that will be used for the SMRCUP should not have any 
detectable volatile organic compounds (VOCs) or synthetic organic 
compounds (SOCs) in their groundwater.  
 
Total Organic Carbon – Total organic carbon (TOC) is a gross measurement 
of all organic material in the water, including VOCs and SOCs.  TOC 
provides an indication of the level of regulated disinfection byproducts likely 
to form.  High TOC values (generally over 4 mg/L) indicate that if disinfected 
with chlorine-based chemicals, chlorinated disinfection byproducts (DBP) will 
form.  The groundwater from the blend of the wells has an arithmetic mean 
TOC concentration of 1.8 mg/L and a maximum value of 5 mg/L.  The flow-
weighted average groundwater TOC is 3.0 mg/L.  This is a moderate amount 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

28 

of TOC that should not pose a problem to reverse osmosis treatment.  Several 
Southern California utilities are operating reverse osmosis treatment without 
prior TOC removal (e.g., by use of carbon or media filters).  Those utilities are 
not currently experiencing problems with fouling. 
 
The DBP issue will be mitigated by the blending of RO treated water with the 
less-treated groundwater.  There will not be enough TOC remaining in the 
blended water to present a DBP problem. 
 
It is expected that organic matter will be removed in the iron/manganese and 
RO treatment units, just as has been done at the MCBCP plant for years.  In 
the unforeseen event that organic matter in the groundwater exceeds expected 
maximum levels such that additional treatment is needed, granular activated 
carbon (GAC) may be used to remove enough TOC in a side stream so that 
when blended back to the mainstream, the fully treated water is safe to drink.  
To size the GAC unit, the most current well water quality should be shared 
with Fallbrook and its design engineers, to minimize this added treatment unit 
cost. 
 
A groundwater quality monitoring scheme is also recommended so FPUD 
knows if influent water quality is poorer than expected.  For organics, this 
includes using a total organic carbon (TOC) analyzer in the equalization tank.  
One manufacturer of TOC analyzers, GE Water and Process Technologies, 
offers model Sievers 5310, which appears to fit this need. 
 
Microbiology - The microbiological quality of the SMRCUP water is good; 
results are typically negative for coliform and fecal coliform presence, and 
heterotrophic plate counts are near zero.  Groundwater is generally thought to 
be free of enteric viruses, although recent studies have shown some 
contamination may occur in proximity to concentrated sources.  Virus levels 
have not been checked. 

 
No other priority pollutants are present in levels approaching primary MCLs.  The 
goal of the FPUD WTP is to reduce the above-named contaminants to 
concentrations below those established under the Safe Drinking Water Act.  This 
feasibility-level design considers 90th percentile raw water quality well values 
when sizing and selecting water treatment units. 
 
Some wells in the area have had detectable levels of 1,2,3-trichloropropane; 
however, those wells are not currently being pumped.  Since FPUD will utilize 
the same water that MCBCP receives, it is recommended that the operators of the 
MCBCP WTP, P113: 
• Share their raw water-quality data with FPUD WTP operators so that, as 

final design nears, FPUD has the latest information on well-water quality, 
should adjustments to this design be necessary; and  

• Share their treatment plant operating data with FPUD so that FPUD staff 
understand how plant operations may be affected by recent changes in well-
water quality. 



Water Treatment Process Flows and Mass Balance 

29 

4 Water Treatment Process Flows and 
Mass Balance 

4.1 Water Treatment Process Flows 

This section of the report describes the flows and mass balances, and concludes 
with a description of equipment utilization.  Section 5 further describes treatment 
plant unit operations and equipment.  Feed water to the plant will be provided by 
existing MCBCP groundwater wells.  The water treatment plant equipment was 
sized based on the data presented in Table 4-1, for the peak wet year flow.  The 
maximum groundwater that the SMRCUP plant can treat is 8.73 million gallons 
per day (MGD) (13.5 cfs).  The SMRCUP treatment design includes the following 
major components: 

• Iron and manganese removal with potassium permanganate oxidation 
• Desalination via: 

o RO using thin-film-composite Koch 8040-ULP-400 membranes or 
similar, 

o Antiscalant addition, and 
o pH adjustment of RO product with sodium hydroxide 

• Disinfection in the clearwell using: 
o Sodium hypochlorite for primary disinfection, followed by 
o Addition of ammonium hydroxide to form chloramines for secondary 

disinfection 
 
A process flow diagram for the SMRCUP unit processes is provided as Figure 4-
1.  Treatment plant product is pumped to the Gheen Tank for storage and 
transport to the reservoir.  Three waste streams exit the facility including: 

• Iron and manganese treatment system solids discharge to existing sludge 
drying beds 

• RO concentrate discharges to ocean outfall 
• RO clean-in-place (CIP) system neutralized waste stream discharges to 

city sewer 
 
Design flow and water quality inputs are summarized in Table 4-1.  In an October 
2010 Technical Memorandum, FPUD stated that MCBCP will provide an average 
of 3,100 af/y (4.28 cfs or 1,922 gpm).  This flow rate is used to calculate the 
yearly operations and maintenance costs later in this report.  Equipment removal 
efficiencies are summarized in Table 4-2.  Removal percentages are based on 
manufacturer discussions and product information.  Design constituent 
concentrations were applied to average and maximum flows to create the mass 
balance diagrams in Figures 4-2 and 4-3.  The target product water TDS 
concentration is 500 mg/L as provided by the client and recommended by the 
EPA’s  SMCLs. 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

30 

Table 4-1.  Mass Balance Diagram 
Flow and Water Quality Inputs 

Process Flow Diagram 
Inputs Value 

Groundwater:  
Maximum Flow (cfs) 
Average Flow  (cfs) 

 
13.5  

4.28 
Design TDS (mg/L) 900 
Design pH (S.U.) 7.4 
Design Fe (mg/L) 0.40 
Design Mn (mg/L) 0.50 
Design TOC (mg/L) 3.0 

Table 4-2.  Mass Balance Diagram 
Equipment Removal and 
Recovery Efficiency 

Process 
Flow 

Diagram 
Equipment 

Removal/Recovery 
Percentage 

Iron and 
Manganese 
Unit 

Mn Removal – 97% 
Fe Removal – 97% 
Process Recovery – 100% 

RO Unit Salt Rejection – 96.4% 
Process Recovery – 85% 

 
 
Unit process sizing was based on the maximum groundwater feed flow expected 
to occur in May of a wet year.  The pretreatment oxidation, RO antiscalant 
addition, CIP chemical requirements, post-treatment chemical neutralization, 
disinfection and waste neutralization chemical estimates are based on a maximum 
feed water peak flow of 8.73 MGD (13.5 cfs or 6,059 gallons per minute (gpm)).  
Additionally, feed, product and solids pumps were sized based on the maximum 
peak flow rate. 

4.1.1 Iron and Manganese Removal 
As stated previously, a peak groundwater flow of 8.73 MGD (13.5 cfs; 6,059 
gpm) is considered the maximum influent into the system.  Feed water is stored in 
an equalization tank at low flows to provide sufficient volume for downstream 
processes.  After oxidation with potassium permanganate, the iron-manganese 
(IM) filters are able to remove 97 percent of the iron and manganese in the system 
reducing the effluent iron and manganese concentrations to approximately 12 and 
15 µg/L, respectively.  The iron and manganese system reject streams flow to 
reclaim tanks for solids separation.  In the reclaim tanks, the liquid is decanted 
and returned to the influent pipe of the iron and manganese process for treatment 
while the solids slurry is separately pumped to existing sludge drying beds. 

4.1.2 Desalination 
The feed water for the plant has relatively low salinity.  Therefore, to maximize 
the RO treatment process efficiency, the effluent from the iron and manganese 
plant is split into two (2) lines prior to desalination.  Some of the flow bypasses 
the RO unit and receives no further treatment until post-treatment disinfection in 
the clearwell.  The maximum flow of this portion is 4.27 MGD (6.6 cfs; 2,969 
gpm) or 49 percent and was derived by mass balance using the RO unit’s salt 
rejection capability and water recovery.  The blended flow ensures a final TDS 
concentration of 500 mg/L or less, and the concentration of all other parameters 
are within regulatory requirements in the clearwell. 
 



Santa Margarita Conjunctive Use Project

Flow Diagram 12‐22‐11

* Raw water pumps will be controlled by level in clearwell.
** High service pumps controlled by level in Gheen tank.

Legend
Main Line
Minor Line
Waste Line

NaOCl Sodium Hypochlorite
NaOH Sodium Hydroxide

NH4(OH) Ammonium Hydroxide
KMnO4 Potassium Permanganate

Figure 4‐1
Process Flow Diagram

Falbrook Water Treatment Plant
Feasibility Level Design

Equlization 
Tank (120,000 

gal)

Clearwell 
(120,000 gal)

Reclaim 
Tank

KMnO4
Well Well Well

Well Well Well

Reclaim 
Tank

Reaction 
Tank

Iron & Manganese 
Filters (4 active at peak 

flow)

Concentrate to 
Ocean Outfall

Clean In Place waste 
to city sewer

NaOCl

Treated Water to 
Gheen Tank

Sludge 
Drying Beds

2-Stage RO High 
Service 

Pumps**

Chemical 
Neutralization

Raw 
water 

NaOH
Optional

NH4(OH)

Air Chamber
NaOH

Camp Pendleton 
Property Line

New Sewer 
Manhole

Backwash Water

Membrane Bypass

By 
BOR

Antiscalant

31



Santa Margarita Conjunctive Use Project

900 ppm Bypass TDS
Mass Balance Diagram ‐ Average Flow 12‐22‐11 49 % % of Flow

99.7 % I/M Product Recovery 942 gpm Bypass Flow
750 gpm ea. I/M Feed Flow 1,775        gpm Effluent Flow

1,500                    gpm ea. I/M Backwash Flow 92.4 % WTP Recovery
6,000                    gal ea. I/M Backwash Vol. 980         gpm RO Feed Flow 493 ppm Effluent TDS
18,000                  gal total 96.4 % Salt Rejection

1,922         gpm 85 % Product Recovery
2.77 MGD 32.4 ppm Product TDS
900 TDS ppm 833         gpm Product Flow

5,795        ppm Concentrate TDS
195.5 gpm Concentrate Flow

Total Solids
* Raw water pumps will be controlled by level in clearwell. 43.3 lb/day solids
** High service pumps controlled by level in Gheen tank. * Assumes all TSS and all I/M removed

Legend
Main Line
Minor Line
Waste Line

NaOCl Sodium Hypochlorite
NaOH Sodium Hydroxide

NH4(OH) Ammonium Hydroxide
KMnO4 Potassium Permanganate

Figure 4‐2
Mass Balance Diagram
Average Flow Condition

Feasibility Level Design
Falbrook Water Treatment Plant

WTP Effluent

2‐Stage RO Concentrate

Membrane Bypass

2‐Stage RO Product

Iron & Manganese Filters

WTP Feed Flow, TDS

Equlization 
Tank (120,000 

gal)

Clearwell 
(120,000 gal)

Reclaim 
Tank

KMnO4
Well Well Well

Well Well Well

Reclaim 
Tank

Reaction 
Tank

Iron & Manganese Filters (4 
active at peak flow)

Concentrate to 
Ocean Outfall

Clean In Place waste 
to city sewer

NaOCl

Treated Water to 
Gheen Tank

Sludge 
Drying Beds

2-Stage RO High 
Service 

Pumps**

Chemical 
Neutralization

Raw 
water 

NaOH
Optional

NH4(OH)

Air Chamber

Camp Pendleton 
Property Line

New Sewer 
Manhole

Backwash Water

Membrane Bypass

By 
BOR

Antiscalant NaOH

32



Santa Margarita Conjunctive Use Project

900 ppm Bypass TDS
Mass Balance Diagram ‐ Peak Flow 12‐22‐11 49 % % of Flow

99.7 % I/M Product Recovery 2,969      gpm Bypass Flow
750 gpm ea. I/M Feed Flow 5,595        gpm Effluent Flow

1,500        gpm ea. I/M Backwash Flow 92.4 % WTP Recovery
6,000        gal ea. I/M Backwash Vol. 3,090      gpm RO Feed Flow 493 ppm Effluent TDS

18,000     gal total 96.4 % Salt Rejection
6,059        gpm 85 % Product Recovery
8.73 MGD 32.4 ppm Product TDS
900 TDS ppm 2,627      gpm Product Flow

5,797        ppm Concentrate TDS
464           gpm Concentrate Flow

Total Solids
138          lb/day solids

* Raw water pumps will be controlled by level in clearwell. * Assumes all TSS and all I/M removed
** High service pumps controlled by level in Gheen tank.

Legend
Main Line
Minor Line
Waste Line

NaOCl Sodium Hypochlorite
NaOH Sodium Hydroxide

NH4(OH) Ammonium Hydroxide
KMnO4 Potassium Permanganate

Figure 4‐3
Mass Balance Diagram
Peak Flow Condition

WTP Effluent

2‐Stage RO Concentrate

Feasibility Level Design
Falbrook Water Treatment Plant

WTP Feed Flow, TDS

Iron & Manganese Filters

Membrane Bypass

2‐Stage RO Product

Equlization 
Tank (120,000 

gal)

Clearwell 
(120,000 gal)

Reclaim 
Tank

KMnO4
Well Well Well

Well Well Well

Reclaim Tank

Reaction 
Tank

Iron & Manganese Filters (4 
active at peak flow)

Concentrate to 
Ocean Outfall

Clean In Place waste 
to city sewer

NaOCl

Treated Water to 
Gheen Tank

Sludge Drying 
Beds

2-Stage RO High 
Service 

Pumps**

Chemical 
Neutralization

Raw 
water 

NaOH
Optional

NH4(OH)

Air Chamber
NaOH

Camp Pendleton 
Property Line

New Sewer 
Manhole

Backwash Water

Membrane Bypass

By 
BOR

Antiscalant

33





Feasibility Design Report — Santa Margarita Conjunctive Use Project 

35 

To ensure that blended water quality meets regulatory limits in the clearwell a 
variety of water quality compositions were evaluated based on well-field water-
quality data.  Design water quality is based on 90th percentile data points. 
Maximum concentrations for each parameter were evaluated to ensure blended 
water quality is not projected to exceed either the EPA or CDPH MCLs.  Under 
maximum water quality concentrations, the RO design is able to provide 
sufficient treatment to achieve a blended water quality within regulated MCLs.  
Sulfate, a secondary contaminant, exceeds the recommended (but non-
enforceable) maximum contaminant level goal (MCLG) of 250 mg/L when feed 
concentrations exceed 490 mg/L. During final design it is recommended that 
system operation be evaluated at a slightly lower bypass percentage if sulfate 
concentrations exceed 490 mg/L. 
 
Water stability was evaluated to identify issues related to mixing the effluent from 
the proposed RO system with FPUD water.  Water stability calculations were 
completed based on Fallbrook’s Public Utility Department 2012 Water Quality 
Report and the projected blended water quality.  A number of indices were 
calculated to compare water stability, including the Langelier Saturation Index 
(LSI), Ryznar Stability Index (RSI), Stiff and Davis Index, and Larson-Skold 
Index (see table 4-3).  Blended RO product water is in equilibrium with respect to 
calcium carbonate, so precipitation and dissolution are both unlikely to occur in 
the system.  Current FPUD water is undersaturated and tends to dissolve calcium 
carbonate.  Based on water stability indices, the blended RO product water 
composition will be compatible with the existing system. 
 

Table 4-3.  Distribution System Water Stability Calculations 

Water Stability Analysis 
Fallbrook Public Utility 

Department Water Quality 
Report: 2012 

Blended 
Water 

Quality1 

Langelier Saturation Index –1.10 0.08 

Ryznar Stability Index 9.05 8.04 

Stiff and Davis Index –1.0 0.19 

Larson-Skold Index 2.64 2.96 
1 Blending ratio of 49% RO permeate and 51% bypass. 

 
The remaining 51 percent of IM flow is directed to the RO desalination units at a 
maximum flow of 4.46 MGD (6.9 cfs; 3,090 gpm).  Antiscalant is added to the 
RO feed, which allows the RO unit to achieve high recoveries without scaling.  
The RO plant rejects 96.4 percent of the influent salts, resulting in an RO process 
recovery of 85 percent.  A maximum treated water flow of 3.81 MGD (5.9 cfs; 
2,627 gpm) from the RO plant is neutralized with sodium hydroxide.  A 
maximum concentrate flow of about 0.67 MGD (1.03 cfs; 464 gpm) from the RO 
unit will be discharged to an ocean outfall.  The highest TDS concentration 
expected is 5,795 mg/L based on a 900 mg/L design TDS feed concentration. 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

36 

The RO product water and the RO bypass line are blended in the clearwell to 
achieve the target TDS of 500 mg/L.  This feasibility design assumes separate 
product and bypass lines into the clearwell.  Having one combined line may use 
less piping, but it would require the addition of a pressure regulating valve to the 
RO product line to match RO bypass line pressure from the upstream equalization 
pumps. 
 
During final design, RO concentrate parameters will have to be scrutinized for 
compliance with the outfall’s discharge permit limits.  This information was not 
available at the time this report was written, so the need for local concentrate 
treatment, if any, could not be assessed. 

4.1.3 Disinfection 
Sodium hypochlorite is added for disinfection and ammonia hydroxide is added to 
protect against DBP formation.  The hypochlorite provides strong disinfection for 
a short period of time, then the ammonia is added to produce combined chlorine, 
or chloramine, for continued disinfection.  Chloramine is a weaker disinfectant, 
[...]
source water includes problematic constituents that are likely to exceed 
regulatory standards without high levels of rejection.  These membranes 
effectively produce a higher quality permeate stream than a nanofiltration 
membrane, but the pressure requirements for operation are higher. 

 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

50 

Using the design water quality provided in Table 5-3 and desalting modeling 
programs, it was determined that thin-film-composite, ultra-low-pressure 
membranes were the best fit for this water composition.  Comparison of feed 
pressure and permeate TDS to determine the optimal membrane type for this 
water composition is provided in Appendix A – Membrane Selection Evaluation. 
 
 
Table 5-3.  RO Desalination Design Feed, Product, Reject, and Blended 
Water Quality Concentrations 

Analyte Units Design Feed 
Concentration 

RO Product 
Concentration 

Reject 
Concentration 

Blended 
Water 

Quality1 
Bicarbonate mg/L 205.0 15.12 1,278.7 112.0 
Calcium mg/L 100.0 1.28 659.4 51.6 
Chloride mg/L 169.8 6.47 1,095.3 89.8 
Magnesium mg/L 40.6 0.52 267.7 21.0 
Nitrate  

(as NO3) 
mg/L 3.6 0.60 20.6 2.13 

Potassium mg/L 5.3 0.48 32.6 2.94 
Silica mg/L 26.8 1.37 170.9 14.3 
Sodium mg/L 113 8.07 707.6 61.6 
Sulfate mg/L 216 1.44 1,431.8 110.9 
pH --- 7.4 6.27 8.2 7.18 
Fluoride mg/L 0.464 0.01 3.0 0.24 
Iron mg/L 0.012 0.007 0.08 0.02 
Manganese mg/L 0.015 0.008 0.1 0.02 
TDS mg/L 900 32.40 5,795 476.3 
Sum of Ions mg/L 880 35.35 5,672 466.4 

1 Note: Blended concentrations of analytes not listed, such as arsenic, chromium, and zinc meet 
MCLs prior to treatment due to non-detects at the well field or after passage through the RO 
system. 

 
Previous Reclamation RO designs considered large-diameter membrane elements 
such as the 18-inch mega-magnum by Koch.  The industry standard large-
diameter RO element size is 16 inches in diameter.  Due to the wide flow 
variability as shown in Table 3-1, a four (4)-unit (skid) design using standard 8-
inch-diameter membrane elements is recommended, as shown in Figure 5-6.  The 
8-inch membrane modules are manufactured by almost every commercial 
membrane manufacturer, which will give Fallbrook a competitive advantage at 
final bid.  Each skid-mounted system includes a feed pump, RO vessels, RO 
membrane elements, associated piping, valve controls, instruments, and sample 
and instrument panels.  Feed pressure at the maximum influent flow of 6.9 cfs 
was modeled at 120 psi with concentrate pressure of 92.6 psi. 



Water Treatment Plant Components 

51 

Figure 5-6.  Reverse osmosis skid (from H2O Innovations Inc.) 

 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

52 

Product water from the iron and manganese plant will enter the RO units at 
approximately 70-75 psi and split between the RO feed and an RO bypass.  The 
residual pressure from the iron and manganese plant will provide the initial feed 
pressure for the RO system, and booster pumps on the RO skids will provide the 
remaining feed pressure.  The RO bypass water will discharge into the clearwell 
for blending.  Alternatives to explore in final design include: 
• Placing a pressure-regulating valve on the RO product line to match the RO 

bypass line pressure, so one pipe can be used instead of having two separate 
lines to the clearwell. 

• Using one (1) common manifold and fewer pumps to feed the four (4) skids. 
 
The thin-film-composite 8040-ULP-400 membranes selected from Koch 
Membrane Systems are projected by manufacturer software to achieve a total 
recovery of 85 percent in a two-stage system.  Percent removal of salts was 
projected to be 96.4 percent.  It is recommended that a three-stage configuration 
be considered in the final design if manufacturer claimed projections of rejection 
and recovery are not achievable through the use of a two-stage configuration.  
Considerations when further evaluating the two stage system in final design 
include: 
• RO systems conventionally operate at 50-percent recovery per membrane 

stage, with a maximum recovery of 75 percent in a two-stage system.  A 
third stage should be considered if the two-stage design is not expected to 
meet the projected recovery of 85 percent. 

• Velocity should be limited in the RO design to avoid telescoping in the first 
stage of the two-stage configuration. 

• At high recoveries, scaling in the second stage of the two-stage 
configuration should be re-evaluated to compare to a three-stage 
configuration. 

 
The RO building was sized to accommodate a fifth RO unit for redundancy, or a 
three-stage configuration, offering flexibility to allow Fallbrook to modify or 
upgrade the RO system at any time.  As mentioned in chapter 3, for final design, 
the MCBCP raw water quality data should be shared with FPUD operators and 
designers, so that they can adjust this design as needed should there be a change 
in raw-water quality from the data presented here.  The RO unit is expected to 
remove organic matter sufficiently, just as MCBCP’s P113 WTP has been doing 
since 2008.  Specifically, the use of GAC upstream of RO should be avoided 
when possible, as GAC has been shown to add fine carbon particles or biological 
species to membranes. 
 
In addition to iron and manganese pretreatment, antiscalant and cartridge filtration 
will be used prior to the RO unit intake.  Cartridge filters are contained on a 
separate skid-mounted system and rely on the residual influent pressure for 
filtration.  An antiscalant skid-mounted system is also included with these units.  
A summary of all the RO system components is included in Table 5-4. 



Water Treatment Plant Components 

53 

Table 5-4.  RO System Summary 

Antiscalant System 
Antiscalant tank volume 200 gallons 
Number of dosing pumps  2 
Pump capacity  0.2–1.0 gallons per hour 
Pump control Proportional to feed flow to RO units 
Cartridge Filters 
Number of units 3 — each rated for 1,400 gpm 
Feed flow 4,120 gpm 
Design pressure 100 psi 
Cartridge rating 10 microns 
Cartridge type Polypropylene (wound or melt blown) 
RO Units 
Number of units:  4 
Max feed flow:  1,030 gpm 
Max permeate flow:  825 gpm 
Max reject flow:  205 gpm 
Recovery:  85 % 
Array  16 – 8 (7 element) 
Number of membranes  168 
Feed pressure  150 psi 
Feed pump  1,030 gpm @ 200 psi, ~150 

horsepower 
CIP System 
Number of units:  1 
Tank volume  1,500 gallons 
Pump flow  320 gpm (sized to clean 8 vessels) 
Pump power  ~25 horsepower 
Cartridge filter rating  320 gpm 

 
 
An RO CIP is required every 6 to 12 months.  The RO CIP involves re-circulating 
some of the treated water and soaking the membranes first with a low–pH 
detergent and then with a high-pH detergent to remove foulants that have 
accumulated on the membrane surface.  If a membrane volume is estimated to be 
5.8 gallons per element, then with 168 elements per skid a total of 975 gallons 
would be required per cleaning per skid.  The CIP pump is sized to clean eight (8) 
vessels or 56 elements or a third of each skid.  CIP chemicals are neutralized in 
the CIP tank before discharge into the city sewer system.  The RO concentrate 
reject (1.0 cfs reject at 5,795 mg/L during 6.9 cfs RO feed, 13.5 cfs plant feed, 
and 85 percent recovery) is discharged directly into an ocean outfall for disposal. 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

54 

5.5 Clearwell Disinfection 

The clearwell, described structurally in section 5.1, provides the contact time 
needed to meet disinfection credit for giardia and virus removal.  Sodium 
hypochlorite is added for this purpose as the primary disinfectant.  This report 
assumes that 4-log removal for virus control is needed. 
 
A secondary disinfectant is needed to protect the water quality and the pipeline in 
Reach 1 from forming biological growth and slimes.  For secondary disinfection, 
ammonia hydroxide is injected in the pumping wetwell portion of the clearwell 
where excellent mixing occurs after the weir.  The combination of the ammonia 
hydroxide with the previously added sodium hypochlorite will form chloramines, 
a weaker, but longer lasting disinfectant than hypochlorite.  Chloramines are 
commonly used where water is distributed through long pipelines.  Chloramines 
also are less likely to form DBPs.  This design will also utilize the height of water 
over the weir to accurately calculate flow pacing and dosing.  A dosing ratio of 
4:1 chlorine to ammonia, and a resulting chloramine concentration of 11.75 mg/L 
are planned. 

5.6 Chemicals, Storage, and Feed 

5.6.1 Chemicals 
Chemicals necessary for process treatment were selected based on water 
chemistry and desired treatment objectives.  The following chemicals were 
selected for the listed purposes: 
 

Potassium permanganate (KMnO4) – A 5-percent solution of potassium 
permanganate is injected into the iron/manganese removal reaction tank at a 
concentration of 1.24 mg/L to oxidize iron and manganese in the raw water 
feed. 
 
Sodium Hypochlorite (NaOCl) – A 12.5-percent solution of sodium 
hypochlorite is used for disinfection.  As much as 3 mg/L is injected into the 
blend flow chamber of the clearwell to disinfect the combined RO product and 
bypass flow prior to discharge to the FPUD system. 
 
Antiscalant – Antiscalant is injected into the RO feed stream to increase the 
solubility of sulfates and carbonates to prevent them from combining with 
calcium and scaling the RO membranes. 
 
Sodium hydroxide (NaOH) – The reverse osmosis process reduces the pH of 
the product stream.  A 30-percent solution of sodium hydroxide (caustic) is 
injected into the RO product stream to raise the pH to a neutral level.  A 
standard commercial concentration of 50 percent must be maintained above 



Water Treatment Plant Components 

55 

70 ° F to prevent crystallization.  The 30-percent solution strength was 
selected to eliminate heat tracing of the storage tank and piping. 
 
Ammonium hydroxide (NH4OH) – A 19.5-percent solution of ammonium 
hydroxide is injected into the treated water discharge pump sump to react with 
the previously injected chlorine (sodium hypochlorite) to form chloramines. 

5.6.2 Chemical Storage 
Chemical storage was designed to provide a minimum 30-day supply of process 
chemicals at maximum treatment capacity.  Table 5-5 lists the estimated amounts 
needed for a 30-day supply. 
 
Although 30 days usage at a maximum treatment flow would require only 1,290 
gallons of ammonium hydroxide, a 10,000-gallon steel tank was provided to 
accommodate a typical commercial delivery quantity of 6,700 gallons.  If 
ammonium hydroxide can be economically purchased in smaller quantities, the 
tank and containment sizing can be revised during final design. 
 

Table 5-5.  Estimated Quantities of Chemicals Needed to 
Supply the Fallbrook Water Treatment Plant for 30 Days 

Chemical 
30-Day Storage Quantity 

@Avg. feed 
(4.8 cfs) 

@Max. feed 
(13.5 cfs) 

Sodium hydroxide (NaOH) 385 gallons 1,084 gallons 

Potassium permanganate (KMnO4) 860 pounds 2,713 pounds 

Sodium hypochlorite (NaOCl) 1,866 gallons 5,885 gallons 

Ammonium hydroxide (NH4OH) 459 gallons 1,290 gallons 

Antiscalant 96 gallons 268 gallons 
 
Two (2) 3,500-gallon fiberglass-reinforced plastic tanks store the sodium 
hypochlorite.  The tanks are located outside of the treatment building under a 
sunshade on elevated pads within a concrete containment basin.  The containment 
basins for sodium hypochlorite and ammonium hydroxide are sized per code to 
hold one tank volume.  For sodium hypochlorite that is 3,500 gallons and for 
ammonium hydroxide it is 7,500 gallons, slightly more than a delivery volume. 
 
The remaining chemicals are delivered and stored in 330-gallon totes.  Totes will 
be stacked two-high on a containment pallet capable of holding the volume of one 
tote.  Totes for sodium hydroxide will be handled using a forklift and stored under 
the sunshade on the north and south aprons of the chemical storage area.  
Chemical injection pumps and accessories will be located adjacent to the totes 
with their own containment.  The totes for the antiscalant will be stored and 
dispensed inside the treatment building. 



Feasibility Design Report — Santa Margarita Conjunctive Use Project 

56 

Potassium permanganate will be delivered and stored as a dry powder in 25-
pound containers on pallets.  A 100-square-foot storage building will house the 
pallets and a solution mix-and-feed system including chemical injection pumps 
and accessories. 

5.6.3 Chemical Feed 
Chemical injection equipment is sized using one (1) active pump and one (1) 
spare pump for each chemical.  Each pump has a turndown ratio of 10:1 allowing 
it to cover minimum to maximum flow ranges.  For the chemicals inside the 
containment basins, the chemical injection pumps and accessories will be located 
adjacent to the tanks. 
 
The following describes the injection controls philosophy for the Fallbrook WTP. 

• Injection of potassium permanganate for iron and manganese removal will 
be paced by a flowmeter located downstream of the raw water feed pumps. 

• Injection of antiscalant will be paced by the RO feed flowmeter. 

• Injection of sodium hydroxide will be paced by pH and flow readings on the 
RO product line. 

• Injection of sodium hypochlorite for disinfection will be paced by the total 
blend flow from the flowmeters on the RO product and RO bypass lines. 

• Injection of ammonium hydroxide will be paced by the flowmeter and 
chloramine analyzer on the treated water pump discharge pipeline. 

5.7 Instrumentation and Controls 

5.7.1 Measurement and Control of Membrane Water Treatment 
Operating Parameters 

Water treatment plant operators rely on instrumentation located throughout the 
plant which monitors key process variables.  Process control parameters and the 
affected flowstream for membrane systems are summarized in Table 5-6.  A 
process and instrumentation diagram is provided as Figure 5-7. 
 

Table 5-6.  Process Control Parameters 

Parameter Affected Flowstream: 
Flow rates Feed, product, and concentrate flows 
Pressures Feed and concentrate flows 
Conductivity Feed, product, and concentrate flows 
Temperature Feed flows 
pH Feed and product flows 
Turbidity Feed flows 
Silt Density Index (SDI) Feed flows 



— 

1 	 I 	 2 	 I 	 3 5 4 

2 	 I 	 3 	 I 	 4 5 

2011-08-1 DENVER. COLORADO 

- - - 

RECYCLED 
WATER 

PUMP 1 

SLUDGE 
PUMP 

1 

TO SLUDGE 
DRYING 

BED 

RECLAMATION 
Managing INIteriIz ihe West 

BACKWASH 
WASTE 
TANK 

—41 

FROM 
CAMP 

PENDLETON 

TANK 
1 

EQUALIZATION TANK 
120,000 GAL 

RAW WATER 
PUMPS 
1-5 

I/M V1 

I/M V2 

I/M V3 
I 

I/M V4 
f  

BACKWASH 
WASTE 
TANK 

PUMP DISCHARGE 
CONTROL VALVES RECYCLED 

WATER 
PUMP 2 

SLUDGE 
PUMP 

2 

Wir 

BACKWASH 
WATER 

RO 
FEED 

PUMP DISCHARGE 	RAW WATER 
CHECK VALVES 	FEED 

TO SLUDGE 
DRYING 

BED 

PR
O

CE
S

S
 A

N
D

 IN
ST

RU
M

EN
TA

R
O

N
 DI

AG
RA

M
 

FA
LL

B
R

O
O

K
 W

A
TE
R

 TR
EA

TM
E

N
T 

A
LW

A
Y

S
 TH

IN
K

 SA
FE

TY
 

A 	 A 

TANK 
4 

BLEND 
WATER 

METERING 
PUMP 

TREATED 
WATER 
WETWELL 

TREATED 
WATER PUMPS 

1-5 

MCIF 'PNP 1-5 
RO 

PRODUCT 
WATER 

TO 
GHEEN 
TANK 

TREATED 
WATER 

DISCHARGE 

ANTI- 
SCALANT 8 8 2 

NH4OH CC METERING 
PUMP 

DISINFECTION 
CONTACT 

BLEND 

METERING 
PUMP 

LEGEND 
	 Main Process Flow 
— 	I/M Backwash 

— — — RO Brine 
Chemical Feed 

I/M 	Iron/Manganese 

RO 	Reverse Osmosis 
FIT, LIT Flow, Level Indicating Transmitter 

PROCESS AND 
INSTRUMENTATION DIAGRAM 

FIGURE 5-7 
SHEET 1 OF 1 

RO 
BRINE 

DISCHARGE 

TO 
BRINE 

DISCHARGE 

METERING 
PUMP 

IIM 
REACTOR 

-1•1 
METERING 
PUMP 

PUMP DISCHARGE 	PUMP DISCHARGE 
CONTROL VALVES 	CHECK VALVES 

NOTES 
1. Instrumentation and valves for I/M and RO equipment not shown. 
2. Control loops are not shown. 

57





Water Treatment Plant Components 

59 

Each of these parameters should be measured on a continuous basis, except SDI, 